EPA-600/2-77-102
June 1977 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research

Environmental Protection Technology

Ecological Research

Environmental Monitoring

Socioeconomic Environmental Studies

Scientific and Technical Assessment Reports (STAR)
[...]
Sand Filter Performance; Influent BODg vs. Effluent BODs .
Average Soluble BODg, Effluent vs. Average Effluent TSS. .

vi



TABLE

1.

LIST OF TABLES

Wastewater Characteristics (1971 Season)

Pressing % Processing Season Wastewater Characteristics
(1975

Effluent Limitations Set by New York State DEC

Monthly Average Volumes and Strengths of the
Wastewater Being Treated

Average Daily Water Useage in 1973, 74 and 75
EPA Permit Requirements
Average BOD5 Removals/Month of Operation

Construction, Equipment & Operation Costs

vii

PAGE

20

21

34

41

52



SECTION I

INTRODUCTION:

The finger lakes region of New York State is a beautiful area of steep hills
separated by five long narrow lakes oriented in a north-south direction.

The land is fertile and the climate of temperate summers and cold winters
favors the growth of hardy grapes giving them a very select flavor. Grapes
grown in this area include the favorites, Concord, Catawba, Niagara,
Delaware, Elvira and Ives.

Naples is located about three miles south of Lake Canandaigua. Widmer's
Wine Cellars, nestled in the gentle slopes of the hills and surrounded by
vineyards in this picturesque village, has been producing fine wines since
1888. Figure 1 - Photograph of Waste Treatment Facility.

Design Factors - Wine Making

During the fall, beginning about the middle.of September and continuing
for about six weeks, the grapes are harvested and brought to the winery.
The grapes are placed in a crusher/stemmer where the stems are removed

and the skins are broken, releasing the juice. The juice and skins are
pumped to a storage tank that acts as a surge tank for the pressing opera-
tion. The pressing operation is a batch process, but they do operate as
continuously as possible. Sometimes for color control the crushed grape
and juice is heated prior to pressing. After pressing the semi-dry cake
is conveye&kwith the stems from the stemming operation to a storage hopper
for subsequent disposal. The juice from the press is screened and then
pumped to fermenters where it will remain until processed to wine. Small
bits and pieces of skins and pomace removed by the screen are added to the
stems and semi-dry cakes for disposal. A1l cleanup water used in the
crushing/stemming and pressing operation is also screened prior to dis-
charge to the waste treatment plant. The solids from this screening opera-
tion are also added to the stems,vpomace, etc. for land disposa1.



[ @unbL4

A3L|Loe4 jusdwileaJ] 33SeM syl jo ydeubojoyd




BULK —,kIRUSH_E

| [WATER
TEAT
(P y——excmaes PRESSER

HOLDING TANKS HOLDING TANKS

1 JFILTER
[ FEAT COLD EAT ,
EXCHANGER —"IsTORAG XCHANGE -

FERMENTATION
TANKS

SEALE+__ BOTTLER]‘_ STORAG BLENDING

AGING TANKS

SCHEMATIC DIAGRAM
OF WINERY PROCESS
OPERATIONS

Wastewater Discharge

Figure 2

Solid Discharge

].——

@ = Pump
!

Ml




As various fermenters are placed into operation the juice is fermented for
- about a month dependent upon the type grape juice it is and the particular
wine being produced and the temperature. When the fermentation is finished,
the wine is removed from the fermentation tanks and filtered. It is then
placed into aging tanks. These tanks may be the traditional wooden casks
used in solera aging or other various large casks and steel tanks. Follow-
ing the aging process the wines are blended to produce the variety desired.
The blended wine may go directly to bottling or returned to storage in pre-
paration for bottling at a future date. The bottled wine is sealed, cased
and shipped to markets. A schematic diagram of the wine-making process is
shown in Figure 2.

As mentioned previously the pressing period is from the start of harvesting
and runs for about six weeks (September 15th through October 31st). The
processing season runs from October 31st to September 15th of the following
year.

The wastewater characteristics vary somewhat between the pressing and pro-
cessing periods. During the 1971 season the winery wastewater characteris-
tics are as shown in Table 1, while Table 2 shows the characteristics of

the wastewater in 1975. (1972 data is similar to 1971, while 1973-74 data
is similar to 1975.)

Table 1 - Pressing and Processing Season Wastewater Characteristics
(1971 Average Data)

1971 Pressing Period 1971 Processing Period

BODg Concentration 1010 mg/1 1370 mg/1

BODg Discharge 611.7 Kg/day 414.6 Kg/day
(1348 1b/day) (914 1b/day)

Suspended Solids 150 mg/1 ‘182 mg/1

Daily Flow 0.38 x 106 1/day 0.3 x 10% 1/day
(0.10 mgd) (0.08 mgd)

pH 7.4 to 7.9 6.5 to 6.8



BODg Discharge 4.8 Kg/1000 Kg .26 Kg/case of wine

(10.6 1b/ton (0.57 1b/case of wine)
of grapes pressed) _
Daily Flow/Ton 4769 1/1000 Kg 499.6 1/case of wine
"~ (1260 gal/ton of (132 gal/case of wine)

of grapes pressed)

Table 2 - Pressing and Processing Season Wastewater Characteristics
(1975 Average Data)

Pressing Season Processing Season
8005 Concentration 1821 mg/1 1526 mg/1
BODg Kg/day 424 (192.7 1b/day) 133 (60.5 1b/day)
Suspended Solids 362 mg/1 522 mg/1
Daily Flow 121,133 1/day 87,064 1/day
(32,000 gal/day) (23,000 gal/day)
pH 5.8 to 6.7 6.3 to 7.4

Design Factors - Effluent Requirements

In New York State, treatment plant efficiencies required are based upon the
ability of the receiving stream to assimilate the pollutants discharged.
Since the stream and lakes are classified according to the "best use" the
water quality of various streams will differ. Therefore, the treatment
plant would have to be designed to treat the wastewater to a sufficient
degree to maintain a specific water quality standard in the receiving stream.

The receiving stream at the winery is an un-named tributary to Naples Creek,
a well-known trout stream. Oxygen levels in Naples Creek must be maintained
at 4.0 mg/1 to support the trout. Since this tributary is a small inter-
mittent stream (a dry stream channel part of the time), the effluent dis-
charged from the treatment plant is often the only flow in the channel.

The operating permit conditions established for the plant by the State are
shown in Table 3.



Table 3 - Effluent Limitations Set by New York State DEC

Average BODg Concentration 60 mg/1
Average Suspended Solids 20 mg/1
Concentration

In addition to the effluent requirements, the winery operation has to be
looked at for design purposes. It has already been shown that the waste-
water during the pressing season differs from the wastewater during the
processing season. To further complicate the design, the winery only operates
five days/week, eight hour/day. Consequently, the wastewater treatment system
would need to be able to sustain periods of starvation. Very little heat is
used in the winery process operations. The water exits the plant at about

the same temperature that it is received. The raw water supply comes from

the Village of Naples, the Village receives it from springs, chlorinates and
distributes it to the residents, businesses and the winery. The raw water
supply is usually quite cool; during the winter it reaches the winery with

a temperature near freezing.



SECTION II

CONCLUSIONS:

The activated sludge process, using long term aeration, is a viable treat-
ment system for the treatment of winery waste.

BOD5 and suspended solids reduction of 96% were experienced during the
pressing and processing season. Low water temperatures greatly affected
the oxygen transfer and mixing capabilities of the aerators. Ice was a
major problem with the operation of the mechanical aerators.

Due to the aerator icing problems during the winter, it was impossible to
vary the F/M ratios under the projected outline for the demonstration grant.
However, while operating at F/M ratios ranging from 0.05 to 0.1 excellent
BOD; reductions (96+%) were experienced.

Nutrient additions of nitrogen and phosphorous were necessary for proper
sludge formation, treatment and settling. A BOD5:N:P ratio of approximately
100:5:1 produced good BODs reductions (96+%). A BODg:N:P ratio of 100:3:3
is indicated by the data to perhaps be more beneficial than the customary
100:5:1 ratio of nutrients. Raising the phosphorous content while main-
taining sufficient amounts of nitrogen seemed to increase the BODg reduc-
tions up to 98 to 99%.

The winery only operated on day shift (8 hrs) five days/week. The waste
system therefore only received a flow about a third of the day and none on
weekends. Considerable cooling of the aeration basins was experienced on
weekends and during the evenings and nights when flow to the basins was
stopped.

The system was able to handle the intermittent flow well. Treatment effi-
ciencies remained good (96% BOD5 removals), although at times exceptionally



high (98 to 99% BODg removals) treatment efficiencies were experienced but
unfortunately they were not maintained.

Surface aerators were probably not the proper mode of aeration for the
size of the facility from the winter operating standpoint.

The principle project objectives were fairly well completed, as the waste-
water characteristics are defined. Nutrient requirements were evaluated and
the need for neutralization investigated. The reaction rate k was found
(0.0066 @ 20°C for the pressing season; 0.022 @ 20°C for the processing
season). The only principle project objective not covered as well as
planned was the variable F/M ratios previously discussed.

Designing extra flexibility into the system to provide study alternates for
the demonstration grant resulted in operational problems, with low flows and
icing during the winter. The system operated odor free. Sludge settling
was a problem at times. When the aeration basin temperature dropped to 0
to 2° a pinpoint floc developed that passed through the clarification equip-
ment and raised the TSS level of the effluent above the permit conditions.
Modifications to the plant to improve the operating temperature will be
required.

Even though the aerobic digester experienced severe winter icing problems
and solids stabilization was not as complete during the winter months as
desired, the digestion of the sludge was still successful. The digester
only needed cleaning twice during the year. This was done during warm
weather. The solids are pumped out of the digester into a tank truck and
hauled to farmland where it is spread on the land and tilled into the soil.
This method of sludge disposal appears to be a dependable method for a
small plant where small quantities of sludge are generated.

Sand filter operation was associated with problems during the backwash
cycle. Modifications of the under drain system has corrected the problem



and made the filter a valuable piece of operating equipment to help control
solids in the effluent. Only minor BODg reductions through the filter were
noticed. Aeration of the filter clear well with diffused air produced an
effluent containing 10 to 12 mg/1 of D.O.



SECTION III

RECOMMENDATIONS:

Winery wastewater can effectively be treated using the activated sludge
treatment system. Some precautions should be taken in a new design. Some
different construction materials are now available and should be considered.

At the time the facility was built clay sewer pipe seemed to be the best
alternate for the collection pipeline. The clay tile joints are not as
tight as desired. At the present one of the PVC pipe systems would be used.

The general construction of the project should be handled by a contractor
with adequate experience in waste treatment plant construction and in size
and scope commensurate with his capabilities.

The system should be kept as simple as possible. The flexibility designed
into the Widmer's facility to meet grant objectives proved to be a hindrance.
It would have been better to operate the system longer to fill the objectives
than to have had parallel flows, because when the system was operated in the
parallel flow mode the water flow was reduced to the point that freezing
problems became more of a hindrance. The small basins, clarifier and flow
diverters experienced a greater number of cold weather icing problems than
we believe would have been experienced on a larger scale.

Earthen basins seem to be satisfactory. A means of weather protection
should be considered over the aeration basins and clarifier or alternate
measures for winter operation. Also adequate insulation should be provided
in all shallow underground piping. Pump suction lines should be kept as
short as possible. Diffused aeration should be considered for a small
facility such as this.

Nutrient additions should be done in an isolated and separate room from
the process control room. Ammonia fumes make the area difficult to work in.

10



Where high ground water conditions exist, precautions should be made to stop
infiltration and seepage through concrete structure (floor and wall joints).

A more positive means of sludge recirculation control and measurement should
be provided. Tachometers will indicate if the pump is running but not what
the actual flow is. Also the tachometers were found to be faulty.

A single clarifier, and two aeration basins would be preferred. For tertiary
treatment the single media sand filters proved to be very effective. The

air blower for tertiary aeration should be properly muffled to prevent ex-
cessive noise, especially if the blower is housed in the filter building.

The aerobic digester did not operate satisfactorily due to inexperienced
operators, lack of attention and very low temperatures (0 to 1°C) of the
1liquid during the cold winter weather. The intermittent flow to the diges-
ter due to the operating schedule of the winery and surface aerators con-
tributes to the low operating temperature of the digester.

A moderate amount of aerobic stabilization and solids concentration may be
provided by an aerobic digester if protected from the weather and operated

under a systematic outline for detention time and periodic sludge removal.

Digested sludge removal via tank truck fqr land spreading appears to be a
viable means of sludge disposal for a small plant if land is available.

11



Al

FILTER RECEIVING
STREAM

AERATION UNIT N2 3

AERATION UNIT Ne'2

AEROBIC
DIGESTER

Figure 3 WASTEWATER PROCESS SCHEMATIC




SECTION IV

RESULTS & DISCUSSION:

Facilities Description

The water pollution control project included construction of an interceptor
sewer and a water pollution control plant. The interceptor sewer was cons-
tructed parallel to the drainage ditch to intercept all the existing waste-
water discharges. The interceptor sewer conveys the winery wastewaters to
the water pollution control plant located near the processing plant. All
domestic wastes at Widmers were disposed of utilizing septic tank and leach
field facilities. (They have since been added [1973] to the winery waste-
water for treatment at the waste plant. Effluent chlorination was also
added at that time.)

The water pollution control plant includes an entrance structure, aeration
units, final clarifier, tertiéry sand filter, and an aerobic digester,Aas
shown in the photograph (Figure 1) and schematically (Figure 3).

The entrance structure includes a Parshall flume with a flowmeter recorder,
a sludge transfer pump, and wastewater conditioning facilities. The Parshall
flume and flowmeter recorder allows the operator to determine the pattern of
wastewater flow as well as the total flow into the plant. The sludge trans-
fer pump is a plunger type pump used to transfer digested sludge from the
digester to a tank truck for disposal in the vineyards. The wastewater con-
ditioning facilities include three chemical feed pumps. pH control is
‘accomplished using a pH probe which monitors the pH of the wasteWater
leaving the entrance structure. The probe signals a controller which com-
bines it with the flowmeter signal and automatically adjusts the feed rate
of the caustic soda. Caustic soda is metered into the wastewater flow as
required to maintain a pH of the raw wastewater above 7.0. Nutrients re-
quired for the bio]ogica1 treatment system are provided by the addition